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42 No.: STRD1703283S

TEST
2258 TR K18650
BB A2 Chinese | 3.7V, 2600mAh, 9.62Wh

Sample name

P Lithium ion Battery K18650
English 3.7V, 2600mAh, 9.62Wh

B G5

01~35
Sample No.
ZARRAL RYIEAE BB R A PR A =]
Consignor Shenzhen Kokpower Investment And Development Co., Ltd.
HE P A PRI i 5 A R A PR 2 ]
Manufacturer Shenzhen Kokpower Investment And Development Co., Ltd.
S A E T itz @it LRt
e lais ST/SGIAC.10/11/Rev.6, 38.3
AR e bt UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"

Test method
and criterion

Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6, 38.3

BN S EM, R $18.3'65.3mm
Appearance Green cylindrical battery, size $18.3*65.3mm
T MRz
e 2017-04-06 b SRR 2017-04-06 ~ 2017-04-26
Accepted date Test date
AT E B, R, HREh. ohdi. AMEREERE. EWrbid. SRHECE
oy Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Impact,
Test items .
Forced discharge.
ZWR, ZHEAFEBAE (TR EMESMMERH SRMRHEF M)
ST/SGIAC.10/11/Rev.6, 38.3 trifEEK .
The sample has passed the test items of UNITED NATIONS "Recommendations
P on the TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
MRG58 ST/SGIAC.10/11/Rev.6, 38.3
Conclusion
%% Hi(Issue date): 2017-04-26
& /
Comments
45l s ﬁ F % % ? ﬂ ¥ il
Compiler: Checker: . = Approver:! -
o\ "i‘,i
.-.\\ \\‘—»_//(\/ /
VRYITH (2 R TR B R A ) gl pro et i
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TEST %5 No.: STRD1703283S
s K Bl AR =5 — : 5
5 | AIRH 2 5 Standjgj{%fﬁ?jzgﬁtﬁiﬁchause Ly AL i ik
No. Name of test rilimiber 6f:standard Test result Test conclusion | Remarks
: A (TRl fpEmm @it seinm
1 e EAEL F¥EMETM) UN Manual of Tests and Criteria | W 1 & /
Altitude simulation | ST/SG/AC.10/11/Rev.6, 38.3 X3 T.1 Test | See Appendix 1 Passed
TA
BEAE (LT ak ez gt seies
2 rlian FFRHETE UN Manual of Tests and Criteria | B3 2 &k /
Thermal test ST/SG/AC.10/11/Rev.6, 38.3 ik T.2 Test | See Appendix 2 Passed
T.2
BeaE (KT Rk mEmmaiD s
3 R5h F¥RAEFM) UN Manual of Tests and Criteria | W.FHEE 3 ok /
Vibration ST/SG/AC.10/11/Rev.6, 38.3 X4 T.3 Test | See Appendix 3 Passed
i s
BAE (LTl imiamm it seimm
4 i FRHEFEM) UN Manual of Tests and Criteria | W.Ff3E 4 & /
Shock ST/SG/AC.10/11/Rev.6, 38.3 ikl T.4 Test | See Appendix 4 Passed
T4
S BEAE (T Rk fiaimigdic e
5 Ex’TernaI FRHETFMY UN Manual of Tests and Criteria | JLKfZ 5 & /
short-circuit ST/SGI/AC.10/11/Rev.6, 38.3 i3 T.5 Test | See Appendix 5 Passed
T.5
BaE (cTRifEmEmmaits i
6 EX/Ninn TN UN Manual of Tests and Criteria | W.Ff{3% 6 & /
Impact ST/SG/AC.10/11/Rev.6, 38.3 k¥ T.6 Test | See Appendix 6 Passed
T.6
B E (TR syEimiagi semm
7 B 7RO FRH#EFM) UN Manual of Tests and Criteria | MLt 7 ok /
Forced discharge | ST/SG/AC.10/11/Rev.6, 38.3 X4 T.8 Test | See Appendix 7 Passed
T.8
=L SRR 20°C-25C; BB 45% - 75%
s - Ambient temperature: 20°C -25°C, Ambient humidity: 45% - 75%
condition
BT ,
Test items
SR LK R G
Subcontracted 5 > / Post /
test condition ISR R ame code
Subcontracted
Laboratory ;
Hihk / HIE /
Address Tel

BI3W, NI
Page of
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%2 No.: STRD1703283S

TEST
& 1
Appendix 1
F5 1 T H 48 e AR
No. Name of Test Items Altitude simulation
7 Before MR After =ain
HaEE | Raks e BEDR | FIREE | e o
Sample No. | Sample status B M Freg L E B 7th i AN giNES Ma?;s/l)oss Re5|d(L‘1’/a;OCV Test result
my(g) Vi(V) m2(g) Va(V) . 2
HIRGEEFH
01 1CYé\F}tEIyCharged 45.319 4.197 45.318 4.195 0.002 99.95 (0]
BHIKGEETH
02 1CYé\;tjlyCharged 45.648 4.195 45.648 4.193 0.000 99.95 (0]
BIRGEETEH
03 10Y$§j]y0harged 45.227 4190 45226 4.189 0.002 99.98 (0]
BIRGEAETH
04 1CYC’\F’j|yCharged 45.524 4.198 45.523 4.196 0.002 99.95 0
HIRGEAETCH
05 10Yé;jly0harged 45.191 4197 45.190 4.195 0.002 99.95 0
BHIKTEERH
06 1CYCAFjjI;:Charged 45.484 4.199 45.484 4.196 0.000 99.93 (0]
BIRGEETH
07 ool D614 4.194 45514 4.191 0.000 99.93 0
BIRGEETH
08 10Yé‘;jlycmged 45.511 4.197 45511 4.195 0.000 99.95 (0]
HIRGEETHE
09 1CYé\ijllyCharged 45534 4197 45,533 4.194 0.002 99.93 (0]
BIRGEETH
10 1cyé‘;jlycmrged 45.394 4.197 45.393 4.195 0.002 99.95 (0]
LF=H
E: L-EE:  V-HES; D-fdl; R-BEEY, F-iEk; O-LittdE. LHEX. Tk, T, Tikk.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,

no disassembly, no rupture & no fire

BRI SR At AR A PR A 7
Shenzhen SEM.Test Technology Co., Ltd.
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TEST %5 No.: STRD1703283S
Mt = 2
Appendix 2
Fs 9 TR I B 44 % IR
No. Name of Test ltems Thermal test
MR FT Before W5 After g B
ReSGS | RIS MBEHR | FHRAE | gias
Sample No. | Sample status B b il TG e B I DLV Ma?; I)OSS Res'd('f;; OCV| Test result
mi(9) Vi (V) m2(9) V2(V) : .
01 HRGERAR | 45318 4.195 45.315 4.127 0.007 98.38 o)

1 CYC Fully Charged

02 HUCERRM | 45648 | 4193 | 45644 | 4.119 0.009 98.24 o)

1 CYC Fully Charged

03 HUGERTM | 45 996 4.189 45225 4125 0.002 98.47 0

1 CYC Fully Charged

04 HUGERARM | 45 523 4.196 45.521 4.124 0.004 98.28 0

1 CYC Fully Charged

05 BREERA | 45 190 4.195 45.189 4.126 0.002 98.36 0

1 CYC Fully Charged

06 HUGEETM | 45 484 4.196 45.484 4126 0.000 98.33 0

1 CYC Fully Charged

07 HREERASE | 45514 | 4191 45514 | 4127 0.000 98.47 o)

1 CYC Fully Charged

08 HUGERRR | 45 511 4195 | 45511 4.119 0.000 98.19 o)

1 CYC Fully Charged

09 HUGEERE | 45 533 4.194 45.531 4.125 0.004 98.35 o) e

1 CYC Fully Charged

10 HRGERAR | 45393 4.195 45.390 4.127 0.007 98.38 0

1 CYC Fully Charged

i >u

LLTFZEH

o

-t

o L-MtEE;  V-HES, DAk RBER,  FHlk;  O-ittER. THER. TR, T, T
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

BYIH ER A R A R AR EE5T, L1 HT
Shenzhen SEM.Test Technology Co., Ltd. Page of
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ff * 3
Appendix 3
B 3 PRI H 4 Fx PR3
No. Name of Test ltems Vibration
Sl B il -
Sample No. | Sample status e i T Frig ek B I Trig R Ma?os/ I)oss Res;d(t;/a; OCV| Test result
mi(g) Vi(V) mz(g) V2 (V) . ’
BIRSEETH
01 L ovo P onrepa | 45315 4127 45314 4127 0.002 100.00 /o)
BIXGEETH
02 4 cvé\;jw ki 45.644 4119 45,642 4118 0.004 99.98 @)
BIKGEATH
03 r CYé\FjL:]IIy Gt 45.225 4.125 45224 4124 0.002 09.98 o)
BIXSEETH
04 1 cvé\;jw i 45.521 4124 45.521 4123 0.000 99.98 (@]
BIRGTEESHE
05 1cvé\Fﬁ[y L 45189 4.126 45.188 4125 0.002 99.98 (@]
HIRSEETH
06 1§Yé\;jly ot 45.484 4126 45.483 4.126 0.002 100.00 O
BHIRGEEFHE
07 . cvé\gjw - 45.514 4127 45513 4127 0.002 100.00 (@)
BIRFTEERH
08 : CYé\F’jw e 45.511 4119 45.510 4118 0.002 99.98 (0]
BIXSEAETH
09 . cvc}:\FjuEuy Charged 45.531 4.125 45530 4123 0.002 99.95 )
10 HRGERRAE | 45390 4.127 45.390 4.126 0.000 99.98 o)

1 CYC Fully Charged

UTFZEH

‘?::E L'?ﬁﬁ. V_ﬁFlzn D"%'ﬁt, R‘m%; F‘Ek; O"%ﬁﬂ:é‘g\ %ﬁF/:\ %ﬁ%\ %m%\ %Eko
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

YT (SRR A R AR FOm, FH11 I
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST 45 No.: STRD1703283S
fff +®& 4
Appendix 4
FE 1 WA F 45 it
No. Name of Test Items Shock
NiBE e ‘Tl > .
HEHE | RS b Wik Afler | gtk | MARE | s
Sample No. | Sample status LT = FrE&EE T & Trig e Maios/l)oss Remd(t;/a; OCV| Test result
my(9) Vi (V) mz(g) V2(V) b <
BRFEETH
01 | 45.314 4.127 45.314 4.126 0.000 99.98 o}
UL TH
02 Dt | 45.642 4.118 45.641 4.118 0.002 100.00 0
HREA T
03 e | 45224 4.124 45.224 4.123 0.000 99.98 0
BT
04 ,opmane | 45.521 4.123 45,520 4.123 0.002 100.00 o}
HRsELETH
05 e A5 16D 4.125 45187 4.124 0.002 99.98 0
BHRFELT
06 oenent | 45483 4.126 45.483 4.126 0.000 100.00 o}
BRI
07 eI | —aauai 4.127 45,512 4.126 0.002 99.98 0
HUsELETH
08 “wéﬂhcm@w 45.510 4.118 45.510 4117 0.000 99.98 0
BT
09 R 45:530 4.123 45,530 4.123 0.000 100.00 o}
10 HREERA | 45 390 4126 45.390 4.126 0.000 100.00 o)

1 CYC Fully Charged

T2

¥ L-MEE:  V-HES; D-fidk; R-BEE, F-RRk; O-LMtEE. THPR. k. TR, TEX.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

ERYITH SR i MR B A R A =] BT, 1M
Shenzhen SEM.Test Technology Co., Ltd. Page of
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HTEST 45 No.: STRD1703283S
f *£ 5
Appendix 5
R . WA H 475 Sh sy
No. Name of Test Items External short circuit
= o= P i 2 T St 1o B JEE e =
H i 5 FEARRAS Max. External Temperature WERZES Gats
Sample No. Sample status (C) Test result Remark
HIRGTEAERH
01 1 CYé\F]lF[Iy Charged 101.9 o) /
HIKGEETUH
02 1 (:Yé\ Fjljly Charged 110.7 o /
HIRGTEARHE
03 1 CYCAFJLII:;'Y Charged 89.7 o) /
HIREETRA
04 1 CYé\Fjlﬁly Charged 988 O /
HRGEAERH
05 1 ?Yé\ Fully Charged 100.7 o) /
=R/ )
06 1 CYC})\}ZjIy Charged 107.1 o) /
EUEAT
07 1 CY(})\IZL::III;?:harged 108.9 O /
BHIRGEETH
08 1 CY(;\FZL]J:;ly Charged 97.8 O /
HIKGEERH
09 1 CYé\FJLIJ:;Iy Charged 99.7 @) /
HIRTERE
10 1 CY(}:\;Lﬁly Charged 98.6 O i
LFZEHE
H: D-fitfh; R-BEZL; F-fgek; O-Lfffk. L. TikeK.

Note: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire

FYI M SRR R AR A F
Shenzhen SEM.Test Technology Co., Ltd.

®8T, HEMRI
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T %5 No.: STRD1703283S
Mt &£ 6
Appendix 6
5 . W35 44 Ehd
No. Name of Test Items | Impact
S - : =] =) _’E.'—{E’l - =
il i FE R e Wik 5 5 P
Sample No. Sample status (C) Test result Remark
HIK50% A&
H 1 cvéso% Capfny 31.7 e} /
HIK 50% A&
i o Ca{z.a?ity 74.8 0 /
Bk 50%%A 8
18 1 oY 50% cf;aiy 35.9 0 /
HK 50% A&
14 1 CY(/;\SO% Capa%ity 32.7 O 7
HIK50% A8
= 1 OYC s0% Capadiy 31.0 0 /
UTFZEH
W DR F-EK; O-TRfE. FlLK.

Note:

D-Disassembly, F-Fire, O-No disassembly & no fire

YIS R IR A R A 7

Shenzhen SEM.Test Technology Co., Ltd.

FEOO, 11 m
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dTEST 4’5 No.. STRD1703283S
M = 7
Appendix 7

s 7 AT H 44 B sl U

No. Name of Test Items Forced discharge

B FERCIRES IR S #E

Sample No. Sample status Test result Remark
17 e 0 /
18 R D 0 /
19 s 0 /
20 e 0 /
21 (vt Pt s 0 /
22 Lt et 0 /
23 e 0 /
24 P e 0 /
25 et 0 /
26 Sk 0 /
27 ooty 0 /
28 50 gscyflﬁﬁffhfged O /
29 o A e 0 /
30 e 0 /
31 e 0 /
3 50 Y D 0 /
33 S S baaed 0 /
34 i s 0 /
35 SRyt o /

: D-ffk; F-fgk; O-Lffik. LK.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

=

TR RRA R A F %10 0L,
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